35674 000C

ENG INE ( MITSUBISHI - CE «- ELECTRIC )

00000 O O O MENU BACK
>y ( IYEYCE - ®BLYF)

\
‘\ .
Lo [/

=

y) o
a‘é‘(’u? /\ B
Wy % ) _—9
S

3 — & S ﬁg_/@ ©
/) /' =
E'
o @ _
4\\ Cd °
[N
= L6
2 % 10—
\
Re| #HaRES BT &% B St " # A5 # B &
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO.| REMARKS
1 ]3569 0004 000|I Y'Y ENGINE 1 |GB130LE-210
2 | K814 0108 040|Fi" )L+ BOLT 4 |M8 x40(8T)
3 |F301 0108 000]F}vh NUT 4 |M8
4 |3574 0004 000]|TUY ' yA'=2 BASE 1
5 [K710 0108 020]F" L+ BOLT 4 |M8 X 20(7T)
6 |[0350 0140 822|PW WASHER 4 |8x22%1.6
7 13574 0009 000|7°—!)— PULLEY 1
8 [3574 0011 000]Abyn'— STOPPER 1
9 |K110 0108 016|F&’ )L+ BOLT 2 [M8x16(4T)
10 | 0852 1300 030]VA' L} VBELT 1 |SB30
BP419LD —3— 09/06/17




	MENU BACK: 


